o e MILL TEST CERTIFICATE shi o
onmer DUFERCO STEEL
3, Jungbong-daero, Dong—od, Incheon,
L/C No. Head Office 01-712, S. Korea
P/O No. 32201406C323 Cerificate No. IH20140705404 ~ 1
Commocity - Class Cett. No.
ASTM AB73 GEOJAGIR]
| Seelentn CSA 3500 D o e 2014-07-31
Im Test {V-rolch
Dlmenaions P'm” : e il Remarks
s Heat No. JE TM AvG | 2 | 8 |menctSoccinon sizo
Welght 7 =
(k) »*100 () Je-
ALY po2sooz |, o 2q 17109
:gf‘gg Eos N 025004 | ool 18 16
TeX11X106 0 :
140.00 FT N 025005 |49 o50f 14 18 |F :
Al N 024997 |,y i) 14 181 :
TBXTIX175 ;
gt N 025000 |7 et 19 20 :
%ﬁ% N 024780 | o o4§ 19 :
%fggﬁ“ Noz2arst | | ol 1 18 -
TX10X84 7] 23.00 0.
gl N 024785 |10 coel 16 1410 g
7XT0XBA : 33.6| 0.7 :
40.00 FT N 024786 | 4 57 16 19 66 24.6| 0.78
SUB TOTAL 89,08 F in? L r
(Note) (1) Coa: (CE=C+Mn/8+Cr/5+V/5tMofS+Ni/15+Cu/15) (2) Gavgédengln.s 200 -~ (3) Yield Ratic = YP/TS
C 14 A n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGE WITH THE
R . ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q.A Team _ _ - . i, 1 T T
HMS1102(A)-3a = HOEE ZASYME MESR AEA] gatich. ARy g, fHAE 4 gacie HoI8tAl7] BlguUch R a)02-772-2125 Ag(?wx;zs??“_»

CH A E1/OFR 82 8 20 - &1 2/2014-08-05 09:34

el




Cortract No, HYLUNDAI
MILL TEST CERTIFICATE &
Customer STEEL
DUFERCO
UG No. Head Office fg; _..Jt?n?gb%nqk—oc:::m. Dong-gu, Incheen,
PIO No. ———— ottt . 1H20140705404 - 2
Commodfty Class Cert. No.
H-BEAM
ASTM ABT2 QBOJAGIZ]
Spacification et ke 2014-07-81 .
e sl tmpact Teat (V~noloh)
Dinenslona Heat Mo Places c I s [M . (1) |--Tensie La"x.f T a6 Remarks
. i | Mn = [Yield paiit - AV 1 l ] ! t Specimen Si
& Length - W CE™F Shangin I e ?‘?f»f, ' & |1 Fnosgadinm S
(ko) X100 / X100 CNimm? () c
TOKB4 ) R g
e N 024787 | 1, ool 18 17/
(3757 XG4 6 ;
éo‘oo” No24788 | o, “-4" 18
7XTOXTOB P
40.00 FT NO024778 |, 5 4p0] 19
57X10X108 T6
o Bt N024779 | o oel 1o 1
TOTAL A

{Note) (1) Ceq: (CE=CHMn/B+Cr/5+V/5+Mo/5+Ni/15+Cuf1 5)

(3) Yield Ralio = YP/TS

. C. Ahn

General Manager of Q.A Team

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE

ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

HMS | 102(A)~3a

GUIC =888 Ad+&1872014-08-05 09:34

HOEHHAYEE HASUME Ao Maa] gadch AR A, 0ME 2 gYaR 9estAly] uigiich £8)02-772-2125




